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UN38.3 Test Report
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B A B s 32y 500mAh, 1.85Wh

Li-ion battery

Sample name : 5.\ 5500AR 1.85Wh

! 5 Model : JH-14500-500mAh

N R VA Wk T = aAHTRE IR B A IR

Consignor : Shantou Jinhong New Energy Technology Co., Ltd

RO AL AR SE T ARG I 52 AR R 2 =]

Laboratory: Dongguan ZRLK Testing Technology Co., Ltd.

Huhik: J7ARAARFE AL L H BRI R X DAL PR 18 SR K 2 54 D ik

Address: Building D, No.2, Jinyuyuan Mansion, No.18, Industrial West Road, Songshan Lake High-tech
Industrial Development Zone, Dongguan, Guangdong, China

HL 1 (Tel): +86-769-26621775

S 2 5 (Post Code): 523808

Email: Marketing@zrlklab.com

Web: www.zrlklab.com
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4“5 No.: DSP22110498-2

N B 1Sk 7 42 5L ET RRVRRHECA BR A 7]
éﬁi_{ﬂﬁw Name Shantou Jinhong New Energy Technology Co., Ltd
Consignor L 3k T V8 X R T 0 Sk i Toll X
information Add Xingda Industrial Zone, Toufen village, Fengxiang street, Chenghai
ress District, Shantou City
B s ik T 4 LB REVR R A B 4 7
Name Shantou Jinhong New Energy Technology Co., Ltd
Ho - 1Sk T P X RGBT TE Sk A A M08 Tolk X
Hil 3 A= A Address Xingda Industrial Zone, Toufen village, Fepgxiang street, Chenghai
Manufacturer District, Shantou City
information o EEJ%: . + 86-13902281885
one_number
Emﬁfifﬁaﬂ%rie N 50458159@qq.com
bt
Website .
ZFR ISk T 4508 R VR B A R 2 F
Name Shantou Jinhong New Energy Technology Co., Ltd
. U1k T P8I X R B TE Sk A R Y Tl X
LR S Xingda Industrial Zone, Toufen village, Fengxiang street, Chenghai
Factory Address District, Shantou City
information :
o i . +86-13902281885
one number
R 48 Hh
o MR 50458159@qq.com
X1k
Website ]
EA s PRI T3 PR R A TR 2 ]
(FEE) Name SHENZHEN LIXIANGYUAN TECHNOLOGY CO.,LTD
ill 18 P 15 B HuhE I R B TS AL XA P B 52 5 M B L 15 Z 15118 T
(CeII) Address Unit 1511, 15th Floor, Honghua Center, 52I—|SehpinghRoad, Qinghua Community,Longhua Street,
enzhen
Manufacturer L
information |Phone number +86-373-5632158
IS A b 1k
Email address 50458159@qg.com
TR
Website .

TRF_UN38.3_Rev.7_01
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45 No.: DSP22110498-2

¥t 4R & Ui B General product information

FEM SRR (2R A A ) H
Y O%N
Sample Type( Rechargeable or not) .E/ es fi/No
¥ 15 B Sample information:
i A FR BT LERS)
Product Name Li-ion battery Model JH-14500-500mAn
P x SR TR BO1#~B18#
Trade mark N/A Sample No. CO1#~C30#
FRFR LR WUE R E
Nominal Voltage 3.7V Rated Capacity S00mAn
HE e B 7o HL AL L
Rated Energy 1.85Wh Charge Cut-off Voltage 4.2V
- . ot 78 HL HEL A
BRI 250mA Standard Charging 100mA
Max. Charging Current
Current
; GRS S
AL R 10mA D'm? Jté% {Ft ff 3.0V
Charge Cut-off Current Ischarge Lut-o '
Voltage
HRONTBOE HLR T FE TR P, PR
Max. Discharging 250mA Standard Discharging 100mA
Current Current
JEAR [+ G .
Shape Cylindrical Size ©15.0%52.0mm
0 PRI
16.79 Connection composition 181P
Sample Mass ;
of series-parallel
1.0 . Cell information:
GRS R L
Cell Model JH-14500-500mAh Nominal Voltage 3.7V
e RR R T
AL , 500mAh Max. Discharging 250mA
Rated Capacity
Current

TRF_UN38.3_Rev.7_01

30, #1601
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sl MRz 3§
SR F 2022-10-27 eleiz B 2022-10-27 ~ 2022-11-22
Accepted date Test date
U NEWARrS
I 5E b e Bea E CGRIGFARETMY B 7h0 38.371
Test method UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Subsection 38.3
and criterion
A B AL RIS RN, b AN, R R, SRl
Tést ite:ms Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge.
20K, M ERA E GRIE PR HETF ) ST/SG/AC.10/11/Rev.7, 38.3 brifk
MRS58 : «
Conclusion The sample has passed the test items of UNITED NATIONS “Manual of Tests and
Criteria” ST/SG/AC.10/11/Rev.7, 38.3.
%k Hi(Issue date): 2022-11-22
HVE L
Remark

F A (HRLL) R - .

Tested by: Henry Li &%3 ‘\Fﬂ"‘ H{[L}'% [_l
(Position) (Test Engineer)

d ) | EEY Yo W R5E T A DB RHG T AR A PR 7
Checker: Ekko Wang m ‘7 Dongguan ZRLK Testing
(Position) (ltem Engineer) Technology Co., Ltd.

feeRnn) | BES

Approver: Ailis Ma (3 % % /l;f;s Wﬂ
(Position) (Approved by )

TRF_UN38.3_Rev.7_01
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45 No.: DSP22110498-2

. L EL SR B bR 4 3k S . , -
FE | R H 4 Pl BRI R S Tk ARG &It
Standard requirement or the clause .
No. Name of test Test result Test conclusion | Remarks
number of standard
BAE GRUISARRETMY (B 7/ 38.3
1 P BEAL Shﬁgl\%azjal of Tests and Criteria" LI 1 o /
Altitude simulation | or/c/AC 10/11/Rev.7/Subsection 38.3 Test | °¢ AAPPendix 1 Passed
T.1
BAE GRUISARRETMY (B 7/ 38.3
R ik T.2 WM 2 Bk
2 UN "Manual of Tests and Criteria" . /
Thermal test ST/SGIAC. 10/11/Rev. 7/Subsection 38.3 Test | c° APPendix 2 Passed
T2
BAE GRUISARETMY (B 7/ 38.3
3 N UN "Manual of Tests and Criteria" . /
Vibration ST/SGIAC. 10/11/Rev. 7/Subsection 38.3 Test | “°° APPendix3 Passed
T3
BAE GRUISARRET MY (B 7/ 38.3
4 UN "Manual of Tests and Criteria" : /
Shock ST/SGIAC.10/11/Rev. 7/Subsection 38.3 Test | —cc APpendix4 Passed
T4
- BeEE GRIGAFREFM) (55 7/ 38.3
LS AL T.5 i o
5 External UN "Manual of Tests and Criteria" éhel?i%pgendix 5 P:ssed /
short-circuit ST/SGIAC.10/11/Rev.7/Subsection 38.3 Test
T5
BeEE GRIGAFREFA) (55 7/ 38.3
6 UN "Manual of Tests and Criteria" . /
Crush ST/SGIAC. 10/11/Rev. 7/Subsection 38.3 Test | —c° APPendix6 Passed
T6
BeEE GRIGAFREFA) (55 7/ 38.3
7 HER Lijlﬁ'gl\%aEJal of Tests and Criteria" MR 7 i /
u | | .
Overcharge ST/SGIAC.10/11/Rev. 7/Subsection 38.3 Test | >c¢ ApPendix? Passed
T7
BeEE GRIGAFREFM) (55 7/ 38.3
g | MK Sﬁ\% T Tests and Criteria" W 8 ot /
. anual o 1ests an riteria .
Forced discharge | o1/5G/AC 10/11/Rev. 7/Subsection 38.3 Test | S°¢ APPendix8 Passed
T.8
WA 512 \ o - o5 ‘
. “‘Jtﬁw_ﬁ* ﬁ: t WREGHIE 200 - 25°C;  FREGEE:  45% - 75%
es sz\gﬁci)g?en Ambient temperature: 20°C -25°C, Ambient humidity: 45% - 75%
TRF_UN38.3_Rev.7_01 %570, 416
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Procedure i
Test T.1 to test T.5 must be conducted in sequence on the same cell or battery. Test T.6 and test
T.8 shall be conducted using not otherwise tested cells or batteries.

DA P AR T 4 85 PR Y32 8473056 1 B350 5. 36 6 AR 8 UT i AT 1t e iR B o
e, 9 T IRIEER S BRI, R0 7 TS 1 SR 5 JE R L.

45 No.: DSP22110498-2

Batteries of BO1#~B09%# are full charged after one cycle;

HLith BO1#~BO9#N 1 IRTEFA G FUIRAS

Batteries of B10#~B18# are full charged after 25th cycle;

Hijth B10#~B18#4 25 UK IEIAH HURES 5

Cells of CO1#~CO05# are 50% charged after one cycle;
& CO#~CO5# A 1 IXEH J5 50% 78 HLRAS;

Cells of CO6#~C10# are 50% charged after 25th cycle;
&5 CO6#~C10# N 25 K1EH J5 50% 78 HURA;

Cells of C11#~C20# are full discharged after one cycle;

HLCs C11#~C20#0 1 IRIGIR 58 A HURIRE;

Cells of C21#~C30# are full discharged after 25th cycle.
O C21#~C30#9 25 IXEHM Jm e T RS

Remark:Circular preprocessing is provided by customers
BUE: A PAL T Hr A PR

TRF_UN38.3_Rev.7_01 #eul, #1601
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45 No.: DSP22110498-2

M & 1
Appendix 1
5 1 T H 44 Fx o P AL
No. Name of Test Items Altitude simulation
{I)_I\]Jﬁﬁﬁﬁ Before X5 After [ﬁi*}ﬁ% jh“% B R UI'\IU-‘E—[Q%

FEMg S | FEMIRES

Sample No. Sample status R T HL & RV T T HL Mass loss Residual OCV %

mi(g) Vi(V) m(g) Va(V) (%) (%) Test result
BO1# |, Egﬁﬁﬁﬁi .| 165918 4.184 16.5004 4.180 0.01 99.9 o)
B02# . Efﬁiﬁi s | 166184 4.179 16.6171 4.174 0.01 99.9 (0]
BO3# |, Egﬁﬁﬁﬁi .| 165033 4183 16.5016 4178 0.01 99.9 o)
B04# . Efﬁiﬁi s | 166718 4.181 16.6705 4.176 0.01 99.9 (0]
BO5# |, Efﬁﬁii .| 165584 4.182 16.5570 4477 0.01 99.9 o)
B10# |, gfc;fﬁ?hfge | 166117 4.185 16.6102 4.180 0.01 99.9 o)
B11# %giﬁﬁﬁﬁjzw 16.6245 4.181 16.6231 4.175 0.01 99.9 o)
B12# |, gfjgﬁg;‘%ge .| 16.5683 4.185 16.5668 4.180 0.01 99.9 0
B13# |, gfj;ﬁﬁfged 16.5942 4.182 16.5927 4177 0.01 99.9 o)
B14# 25 SE R 16.6326 4.184 16.6312 4178 0.01 99.9 0

25 CYC Fully Charged

DN

HE LMk, V-HESG D-fi#fk; R-BR;  F-i2k;  O-oilities. JoHE . Mk, B, Likek.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.7_01 BT, 160
Page 7 of 16
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45 No.: DSP22110498-2

M & 2
Appendix 2
5 2 I H 44 5 15 56
No. Name of Test Items Thermal test
{I)_I\]Jﬁﬁﬁﬁ Before X5 After [ﬁi*}ﬁ% jh“% B R UI'\IU-‘E—[Q%

FEMg S | FEMIRES

Sample No. Sample status R T HL & RV T T HL Mass loss Residual OCV %

mi(g) Vi(V) m(g) Va(V) (%) (%) Test result
BO1# |, Egﬁﬁﬁﬁi .| 165904 4.180 16.5811 4.095 0.06 98.0 0
B02# . Efﬁiﬁid 16.6171 4.174 16.6085 4.091 0.05 98.0 (0]
BO3# |, Egﬁﬁﬁﬁi .| 165016 4178 16.4943 4.096 0.04 98.0 0
BO4# |, Efﬁiﬁid 16.6705 4.176 16.6613 4.093 0.06 98.0 0
BO5# |, Eﬁﬁ%ﬁi L | 165570 4177 16.5455 4.092 0.07 98.0 0
B10# |, gfc;fﬁﬁfged 16.6102 4.180 16.6022 4.095 0.05 98.0 0
B11# |, gfj;ﬁﬁ;‘%ged 16.6231 4.175 16.6148 4.092 0.05 98.0 o)
B12# |, gfjgﬁg;‘%ge .| 16.5668 4.180 16.5571 4.091 0.06 97.9 0
B13# |, gfj;ﬁﬁfged 16.5927 4177 16.5834 4.094 0.06 98.0 o)
B14# 25 SE R 16.6312 4178 16.6228 4.094 0.05 98.0 0

25 CYC Fully Charged

DN

HE LMk, V-HESG D-fi#fk; R-BR;  F-i2k;  O-oilities. JoHE . Mk, B, Likek.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.7_01 8, #1610
Page 8 of 16
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45 No.: DSP22110498-2

M & 3
Appendix 3
75 3 T H 44 Fx PR3h
No. Name of Test Items Vibration
{I)_I\]Jﬁﬁﬁﬁ Before {I)_]\]Jﬁﬁ}ﬁ After [ﬁi*}ﬁ% jh“% %E UI'\IU-‘E—[Q%

FEMg S | FEMIRES

Sample No. Sample status R T HL & RV T T HL Mass loss Residual OCV %

mi(g) Vi(V) m(g) Va(V) (%) (%) Test result
BO1# |, Eﬁﬁﬁﬁi .| 165811 4.095 16.5779 4.086 0.02 99.8 o)
BO2# |, Efﬁiﬁi .| 166085 4.091 16.6056 4.084 0.02 99.8 o)
BO3# |, Eﬁﬁﬁﬁi L | 164943 4.096 16.4911 4.088 0.02 99.8 o)
BO4# |, Efﬁiﬁi | 166613 4.093 16.6582 4.085 0.02 99.8 0
BO5# |, Efﬁiii L | 165455 4.092 16.5422 4.084 0.02 99.8 o)
B10# |, gfc;fﬁﬁfge || 16.6022 4.095 16.5088 4.088 0.02 99.8 0
B11# |, gfj;ﬁﬁ;’%ged 16.6148 4.092 16.6115 4.085 0.02 99.8 o)
B12# |, gfjgﬁg;‘%ge L 16.5571 4.091 16.5540 4.083 0.02 99.8 0
B13# |, gfj;ﬁﬁfged 16.5834 4.094 16.5809 4.087 0.02 99.8 o)
B14# 25 SE R 16.6228 4.094 16.6191 4.086 0.02 99.8 0

25 CYC Fully Charged

DN

HE LMk, V-HESG D-fi#fk; R-BR;  F-i2k;  O-oilities. JoHE . Mk, B, Likek.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.7_01 Foul, #1601
Page 9 of 16
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45 No.: DSP22110498-2

W & 4
Appendix 4
5 4 I H 44 5 iy
No. Name of Test Items Shock
M| i\ Before X5 After [ﬁi*}ﬁ% jh“% B R m ﬁﬁ%

FEMg S | FEMIRES

Sample No. Sample status R T HL & RV T T HL Mass loss Residual OCV %

mi(g) Vi(V) m(g) Va(V) (%) (%) Test result
BO1# |, Efﬁﬁﬁi | 165779 4.086 16.5768 4.081 0.01 99.9 o)
BO2# |, Efﬁiﬁi .| 166056 4.084 16.6045 4.083 0.01 100.0 o)
BO3# |, Efﬁﬁﬁi | 164911 4.088 16.4900 4.086 0.01 100.0 o)
BO4# |, Efﬁiﬁi .| 166582 4.085 16.6573 4.080 0.01 99.9 0
BO5# |, Efiiii | 165422 4.084 16.5415 4.079 0.00 99.9 o)
B10# |, gfc;fﬁ?hfge .| 165088 4.088 16.5980 4.086 0.00 100.0 o)
B11# |, gfj;ﬁﬁfge L 166115 4.085 16.6107 4.083 0.00 100.0 o)
B12# |, gfjgﬁg;‘%ge L 16.5540 4.083 16.5531 4.078 0.01 99.9 0
B13# |, gfj;ﬁﬁfged 16.5809 4.087 16.5799 4.083 0.01 99.9 o)
B14# 25 SE R 16.6191 4.086 16.6182 4.081 0.01 99.9 0

25 CYC Fully Charged

DN

HE LMk, V-HESG D-fi#fk; R-BR;  F-i2k;  O-oilities. JoHE . Mk, B, Likek.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.7_01 #1001, 316 1T
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M % 5

Appendix 5
Frs 5 I H 42 7 G KL
No. Name of Test Items External short circuit

=] =R =
BO1# B 58.1 o /
BO2+# B 58.0 o /
BO3# e 58.1 0 /
BO4# SleER 58.2 o /
BO5# e 58.0 o /
B10# A 58.1 0 /
B11# A ool 58.2 0 /
B12# A 58.1 0 /
B13# A ol 58.2 0 /
B14# A o 58.1 0 /
D=

o DR R-BR; F-lEK; O-Tofgfk. . ik

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

TRF_UN38.3_Rev.7_01 10, 16 1T
Page 11 of 16
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45 No.: DSP22110498-2

M &£ 6
Appendix 6
5 6 I H 44 5 A
No. Name of Test Iltems Crush
T it 3% T e e ek
g % H ek b 2
Fehi S FEaRE Max. External Temperature Mk &k
Sample No. Sample status (C) Test result Remark
IR 50% % &
CO1# 1 CYC 50% Capacity 126.7 O /
B IR 50% %5 &
Co2# 1 CYC 50% Capacity 133.4 o /
IR 50% % &
Co3# 1 CYC 50% Capacity 136.8 O /
B IR 50% %5 &
Co4# 1 CYC 50% Capacity 125.1 o /
IR 50% % &
Co5# 1 CYC 50% Capacity 129.4 o /
25 IR 50% %5 &
Coe# 25 CYC 50% Capacity 131.7 O /
25 K 50% %=
Co7# 25 CYC 50% Capacity 138.8 O /
25 IR 50%%5 &
Cos# 25 CYC 50% Capacity 131.3 O /
25 K 50% %=
Coo# 25 CYC 50% Capacity 128.8 O /
25 IR 50%%5 &
C10# 25 CYC 50% Capacity 136.5 O /
NS
EEN D-f#fh; F-f2k; O-TLfffk. ikt k.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire
y y
TRF_UN38.3_Rev.7_01 A2 T, 316
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45 No.: DSP22110498-2

Moxk 7
Appendix 7
Frs 7 DT H 44 %5 TS
No. Name of Test Items Overcharge
AT TR) FERCIRES UIEEEE S T
Sample No. Sample status Test result Remark

HIXTEEFE

BOG# 1CYC FjuTIy Charged O /
HIRGEET

BO7# 1CYC Fully Charged O /
ER/CEE St

BO8# 1CYC FjuTIy Charged O /
HIRGEET

Bog# 1CYC Fully Charged O /
25 e AT

B1 5# 25 CY(jJ\IZLlleIy Charged O /
25 RyE AR

B1 6# 25 CYé\FuIIy Charged O /
25 e AT

B1 7# 25 CY(jJ\FleleIy Charged O /

25 CYC Fully Charged

D=

E: DAl FelK; O-TEfffk. Tl

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.7_01 #1370, #1611
Page 13 of 16
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W % 8
Appendix 8

o o R H 4 i st R
No. Name of Test Items Forced discharge

FE R B RS R Gl

Sample No. Sample status Testresul remer
C11# 1 cé;?fﬁ%i%ied © :
C12# 1 Ci{\i%i%ied © /
C13# 1 c?c‘{fﬁ%sﬁiz%}ed © /
C15# 1 cifﬁ%i%ied © /
C21# A et © /
cozi 0 :
C23# o © /
Cast 0 ’
cast BIIEHE 0 :
C26# A et © /
cori (I 0 ’
cas I 0 ’
caot (I 0 ’
caot I 0 ’

E: Dl FelK; O-TEffk. kK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.7_01 #1400, 316 1T
Page 14 of 16
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FE o M
Sample photo
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9m'5 No.: DSP22110498-2
TR T
Important Notice

ARG T ZRLK 5 55 TR o
The test report is invalid without the official stamp of ZRLK.
RGARY = R R, A5 S0 52 AR5
Nobody is allowed to photocopy or partly photocopy this report without written permission of ZRLK.
ENSCSEPIRCYNE YN E T PNESE
The test report is invalid without the signatures of Approver, Checker and Compiler.
% LR SERR AL i S TR, FEORAE B AR A FIRE i DL RS S SR AR R, 75 T AR A I R AN 2K R
FEATA R 54T

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’'s name the declared, the samples they provided and the goods to be
transported. Otherwise we will not bear any relevant responsibilities.

AAR IR TR

The test report is invalid if altered.

PRI AR S A R, N TR S 2 HR - TUR N ks ge BT AR Y .

Objection to the test report must be submitted to ZRLK within 15 days.

ARAR O IR R it 47 5T

The test report is valid for the tested samples only.

AT AT A5 150 T G ) B AT 8 5 2 B AT AN e e ARG 00 B4 A5 3l A RS ) o AT BB ) A 000 2R ]

ZRLK’s liability under no circumstance will exceed the testing fee received from applicant for test conducted
hereof this testing report.

A PSS %

The Chinese contents in this report are only for reference.

0. CNAS’ item cannot be Accredited by CNAS.

R Y HITH .

TRF_UN38.3_Rev.7_01 5516 U1, 3£16 )0
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